
  

Environmental Engineering Technology | 2017-2018 
Assessment Report 

1.  Please give a brief overview of the assessment data you collected this year.  
 

The following ABET Student Learning Outcomes were assessed for required courses in the Environmental 
Engineering Technology BS program. Assessment was performed in courses required by the major that 
are taught at UW-Green Bay by UW-Green Bay faculty. Each outcome was assessed once at the lower 
level and once at the higher level. The chart below shows which outcomes were assessed in specific 
courses. Results and discussion of continuous improvement follow. Samples of student work are 
available. 
 
 
ABET Criterion 3 Student Learning Outcomes (time of graduation) with ours under the applicable one 
[...]
3. Check digital level and [Accept] if the TSI is precisely leveled 
4. Type in the Temperature and Pressure (check the National Weather Service, 

http://www.weather.gov/  search for 54311) and [Accept]. 

http://www.weather.gov/


Page 11 of 63 

5. Tap on the prism icon on the right of the screen . 

a) Select [Target 2, 30 mm] as the prism constant if you are using a prism . 

b) Select [Target DR, 0 mm] as the prism constant if you are not using a prism . 
c) [Accept]  

6. Tap on [Set] and insert the target height and instrument height measured with ruler (note: the ruler is 
in units of decimal feet) and tap [Accept]. 

7. Sight the prism center or object (when not using a prism) 
a) Use the horizontal and vertical slow motions to accurately sight 
b) Tap [Measure] 

8. Record results (Repeat measurement at least three times). 
a) Use the right arrow next to the measurements to cycle between HA (horizontal angle), VA 

(vertical angle), SD (slope distance), HD (horizontal distance), and VD (vertical distance). 

Measuring a Horizontal Angle 

1. Sight the BS target and set the horizontal angle to 0° with [Zero]. 
a) Use fine targets to minimize error. 
b) Read and record angle. 

2. Rotate to the right sight FS target. 
a) Read and record angle. 

3. Reverse telescope about HA (i.e., flip telescope vertically 180°). 
4. Rotate to the right (horizontally)to sight BS target 
5. Set the horizontal angle to 180° with [Zero]. 

a) Read and record angle. 
6. Rotate to the right to sight FS target 

a) Read and record angle. 

This completes one Direct and Reverse angle set. Repeat Steps 3-6 for additional D/R sets. 

The difference between the FS and BS angle reading is the horizontal angle. Use the average of a direct 
and reverse set as the angle. If you are repeating the direct and reverse angles, average all horizontal 
angles.  



Page 12 of 63 

 

 

Assessment was performed using the rubric below, along with the Average grade for each category of the 6 
students that completed the project.  



Page 13 of 63 

Total 
Points Average Grade (n=8)

50
An introductory paragraph briefly describing the lab, the purpose of the lab, and 
the methods used. Also include a brief description of the equipment, including 
the brand and model number, used. 10 9.83

A figure showing the overall traverse that was measured and where the traverse 
was located. Be sure to label each traverse station and make sure the labels 
match the field notes and computations. A north arrow should also be included.

5 4.33
Describe the quality control used for this lab in order to reduce or take into 
account errors. Describe the allowable difference between your direct and 
reverse angle measurements of 0°00’25” and if your angle measurements met 
this criteria. Also describe the allowable angular misclosure for the entire 
traverse and discuss if your traverse met the criteria. 5 4.83
Provide a table with the final adjusted azimuths, latitudes and departures, and 
north and east coordinates for each Line of the traverse. State any assumptions 
that you made. 15 14.00

Provide a short paragraph describing the duties and responsibilities of each crew 
member. In a table, assign each crew member, including yourself, a grade 
between 0 and 10 with 0 being the lowest grade and 10 being the highest. In the 
text, be sure to justify your grade assignments. At a minimum, the grade should 
reflect the portion of work each crew member contributed, how well the crew 
member understood how to complete the lab, and how well each crew member 
performed as a leader when he/she ran the total station.

10 10.00
Appendix 5
A copy of your complete field notes for this lab. A description on how the field 
notes will be graded is provided below. 2.5 2.50
All computations, including a printout of the Loop Traverse spreadsheet. A 
description of the computations that need to be completed and how they will be 
graded is provided below. 2.5 2.50

20
Angle Criteria 12
Each crew member should complete the angle and distance measurements on at 
least one traverse point.
Each angle will be worth 3 points. The full 3 points will be given based on 
meeting the 0°00’25” for 2 D/R sets. Any angle that does not have at least 2 D/R 
sets meeting this criteria will lose all 3 points. 12 12.00
Notes 8
Neatness 2 2.00
A sketch is included showing the angle turned (side and direction) on the right 
plate of your field notes. 2 2.00
Not crowded. A minimum of one page per traverse station was used. More pages 
were used if D/R criteria were not met and the angle measurement was 
repeated. 2 2.00
The support data is complete, especially concerning crew members and 
responsibilities. Each crew member’s name appears as the instrument operator 
on at least one point. 2 2.00

30
Individual Angles 4
For each traverse point, list the accepted D/R measurement and difference. 2 2.00

From these, compute an average angle for each traverse point. Compute to 01”
2 2.00

Angular misclosure 6
Sum the angles from Part A and see if they meet the closure specification 6 6.00
Distribute Angular Misclosure 4
Use a judgment-based approach: apply larger corrections to those angles which 
have greater D/R spreads. 2 2.00
Be sure to document your decisions so I can tell why you applied different 
corrections to different angles. 2 2.00
Compute Azimuths 8
Assume the azimuth of one line and using the angles from Part C, compute the 
remaining azimuths. Be sure to perform a math check. 8 8.00
Summarize Distances 4
Compute and list in a table the average distance for each traverse line. Show to 
0.001 ft to minimize rounding error. 4 4.00
Traverse Spreadsheet 4
Assume coordinates for your beginning point. 4 4.00

100 98.00

Rubric
Technical 

Memorandum

Field Notes

Computations

Total Score



Page 14 of 63 

Continuous improvement: 

ET103: Outcome e and  

In response to the Fall 2015 and 2016 assessment, I provided further guidance in the handout describing 
the different roles that each student must play, especially regarding leadership roles. I also had the 
students evaluate each other regarding how well each group member served as a leader. I required that 
students put thought into their answer or receive a grade of 0. I think it would be helpful for future 
classes to make this lab more practical to meet Outcome b. I recommended in 2016 that I should have 
the students complete a loop traverse and calculate the area of a plot of land on campus and use the area 
calculation to determine quantities of engineering materials, etc. However, I was unable to make these 
changes. Thus, to improve the class for next year, I think the assignment should be made into more of a 
real world engineering project.  

 

  



Page 15 of 63 

ABET Outcome Assessment Fall 2017 

Course: ET 203 Introduction to Water and Wastewater 

Outcomes assessed: d and g 

Outcome d states that a student demonstrate: An ability to design systems, components, or processes for 
broadly defined engineering technology problems appropriate to program educational objectives; 

This was met with the Problems on the final exam: Final Exam Problems 5, 6, 7, and 8 

Problem 5 (15 points)  
The figure below is a schematic of a typical wastewater treatment plant. Circle three of the shapes and 
answer the following questions. You cannot do disinfection. 

a. Name each (3 points). 
b. Explain the purpose of each (6 points). 
c. State what each removes/treats (6 points). 

 

 
 

Problem 6 (10 points)  

Draw a schematic of a drinking water treatment plant by placing the following processes in the order 
through which water will flow (source = surface water). Currently the processes are in alphabetical order: 

chlorination, coagulation, distribution, filtration, flocculation, grit removal, screening, sedimentation, 
solids handling, source  

 

Problem 7 (7 points)  

A 6 MGD (6,000,000 gallons per day) wastewater treatment plant operates at an overflow rate of 1,000 
𝑔𝑔𝑔𝑔𝑔𝑔

𝑓𝑓𝑡𝑡2∙𝑑𝑑𝑑𝑑𝑑𝑑
. What is the diameter if three circular clarifiers are used? 



Page 16 of 63 

Problem 8 (15 points) 

A 20 MGD wastewater treatment plant has an influent BOD5 concentration of 240 mg/L and an influent TSS 
concentration of 220 mg/L. Assume 65% TSS and 30% of BOD5 are removed by primary clarification. Assume 
Extended aeration activated sludge will be used and that the primary effluent will be split equally into three 
aeration basins of the same size.  

 
Common values from the 10 State Standards for F/M ratio and MLSS are shown in the table provided. Yes, 
you will have to pick values. Assume the volatile fraction (i.e., MLVSS) of MLSS is 75%. Be careful with units.  
 

 
 

a. Determine the primary effluent BOD5 (3 points). 
b. Select an appropriate F/M and convert to units of lb BOD5/lb MLSS∙d from lb BOD5/lb MLVSS∙d (3 

points). 
c. Use the equation we derived in class for F/M and solve for total volume. You will need to select 

an appropriate MLSS from the table provided (6 points). 
d. Calculate the volume in ft3 for each of the three aeration basin rounded to the nearest 10,000 

cubic ft (3 points). 
 

Assessment was performed using the key below. The average score for each problem the 3 students that 
completed the exam is also provided.  

5. (15 points) The figure below is a schematic of a typical wastewater treatment plant. Circle three 
of the shapes and answer the following questions. You cannot do disinfection. 

a. Name each (3 points). 
b. Explain the purpose of each (6 points). 
c. State what each removes/treats (6 points). 

 



Page 17 of 63 

 
 

 
 
Screening – remove large debris, such as rags, rocks, sticks, etc. and to protect downstream equipment. 
Grit removal – remove sand, gravel, and other dense material to reduce mechanical equipment repairs, 
reduce grit buildup in tanks, channels, and digesters.  
Flow Equalization – Dampen variation in flow and organic loading, so that wastewater downstream can be 
treated at a nearly constant flowrate.  
Primary clarification – Remove readily setteable (mostly organic) solids and floating materials. Reduce TSS 
50-70%, reduce BOD 25-40% and reduce P 20%. 
Activated sludge – use microorganisms to remove dissolved organic matter (BOD). Modifications can be 
made to remove nutrients, such as N and P. 
Secondary clarifier – removes remaining particles (mostly microorganisms) and either recycles the material 
to the activated sludge basin or wastes it to control SRT and maintain BOD removal efficiency. 
WAS thickener – remove water from mainly secondary sludge to reduce required digester size. The water is 
recycled back to the front of the plant. 
Anaerobic digester – stabilize the solids removed from primary and secondary clarification by reducing 
organics (i.e., VSS). 
Dewaterer – remove water from anaerobic digester effluent to reduce disposal costs.  
 
Average Score: 15/15 (100%) 

 
 



Page 18 of 63 

6. (10 points) Draw a schematic of a drinking water treatment plant by placing the following 
processes in the order through which water will flow (source = surface water). Currently the 
processes are in alphabetical order: 

 
chlorination, coagulation, distribution, filtration, flocculation, grit removal, screening, sedimentation, 
solids handling, source  

 

 
 
 
Average Score: 9.9/10 (98.8%) 

7. (7 points) A 6 MGD (6,000,000 gallons per day) wastewater treatment plant operates at an 

overflow rate of 1,000 𝑔𝑔𝑔𝑔𝑔𝑔
𝑓𝑓𝑡𝑡2∙𝑑𝑑𝑑𝑑𝑑𝑑

. What is the diameter if three circular clarifiers are used? 

 

OR =𝑸𝑸
𝑨𝑨

 = 1000 𝒈𝒈𝒈𝒈𝒈𝒈
𝒇𝒇𝒇𝒇𝟐𝟐𝒅𝒅

 =
𝟔𝟔,𝟎𝟎𝟎𝟎𝟎𝟎,𝟎𝟎𝟎𝟎𝟎𝟎 𝒈𝒈𝒈𝒈𝒈𝒈

𝑨𝑨
 A=6000 ft2 for all three clarifiers, so 2000 ft2 for each.  

𝑫𝑫𝑫𝑫𝟐𝟐

𝟒𝟒
=2000 ft2       Solve for D = 50.5 ft 

 

Average Score: 7/7 (100%) 

8. A 20 MGD wastewater treatment plant has an influent BOD5 concentration of 240 mg/L and an 
influent TSS concentration of 220 mg/L. Assume 65% TSS and 30% of BOD5 are removed by primary 
clarification. Assume Extended aeration activated sludge will be used and that the primary effluent 
will be split equally into three aeration basins of the same size.  

 
Common values from the 10 State Standards for F/M ratio and MLSS are shown in the table provided. 
Yes, you will have to pick values. Assume the volatile fraction (i.e., MLVSS) of MLSS is 75%. Be careful 
with units.  

 



Page 19 of 63 

 
 

e. Determine the primary effluent BOD5 (3 points). 
f. Select an appropriate F/M and convert to units of lb BOD5/lb MLSS∙d from lb BOD5/lb MLVSS∙d (3 

points). 
g. Use the equation we derived in class for F/M and solve for total volume. You will need to select 

an appropriate MLSS from the table provided (6 points). 
h. Calculate the volume in ft3 for each of the three aeration basin rounded to the nearest 10,000 

cubic ft (3 points). 
 

 

 

Average Score: 13.1/15 (87.5%) 



Page 20 of 63 

Continuous improvement: 

ET203: Outcome d 

In response to last year’s comments, I changed a couple of the problems that were evaluated for ABET on 
the exam. These questions focused more on meeting the outcomes. To improve the assignment for next 
year, I should state in the individual problem heading that the problem will be assessed for ABET.   In 
addition, I should convert one of the labs, probably the wastewater treatment lab, to an ABET 
assignment. This assignment requires the students to complete basic wastewater measurements and 
then relate the results to actual treatment application.



 
 

Page 21 of 63 

ABET Outcome Assessment Fall 2017 

Course: ET 203 Introduction to Water and Wastewater 

Outcomes assessed: d and g 

Outcome g states that a student demonstrate: An ability to apply written, oral, and graphical communication in 
both technical and non-technical environments; and an ability to identify and use appropriate technical literature; 

This was met with the following assignment. 

ET 203 – Introduction to Water and Wastewater Final Project 
 
Objective 
As an environmental engineer, you will work on projects assessing, mitigating, or remediating many different 
anthropogenic compounds that have been introduced into the environment, especially those that have the 
potential to harm animals, humans, or processes that are beneficial to humans (e.g., crop growth). While we will 
continue to discuss various examples of chemicals and how they relate to environmental engineering in class, we 
cannot cover them all in the allotted time. Thus, to improve your familiarity with common chemicals 
environmental engineers deal with, each of you will complete a technical research paper and video regarding the 
chemical characteristics, toxicity, and treatment options of one of these chemicals. Everyone’s research report and 
video will be posted on D2L for reference. Furthermore, this assignment will address the ABET program Outcomes 
(g): An ability to apply written, oral, and graphical communication in both technical and non-technical 
environments; and an ability to identify and use appropriate technical literature. 
 
Project Components 
There are two components to this research project: a paper and a video. You will be asked to complete tasks 
similar to this project when you are an engineer working for a company. As an engineer your supervisor may ask 
you to put together a short report regarding a chemical, technology, or process in a short period of time. Typically, 
the purpose of this type of report is to aid the supervisor in deciding whether to pursue a particular project or to 
obtain information to present to the public, client, or another organization. Most of the time, basic research is not 
covered by the budget of the project and you would be doing work similar to this on your own. If you are provided 
time for basic research tasks, it will likely be minimal. In addition, social skills and the ability to communicate 
effectively with others is needed in the engineering field. The inability to write and communicate orally is the 
number one problem I hear from engineers in industry. In fact, I have heard complaints about student’s abilities 